
 

CONFIDENTIAL TO CSWR 

Civil Engineering 

Surveying & Mapping 

Potable Water 

Wastewater Treatment 

Civil Site Design 

Construction Support 

Transportation 

Wastewater Collection 

 

Perimeter fence 

with excessive 

tree growth 

Abandoned 

polishing cell 

Picture 8 Picture 7 

Case No. 2022-00432
Bluegrass Water's Response to PSC 4-5

Exhibit PSC 4-5(b)
Page 31 of 137



This was the original estimate provided with the Engineering Memo 20181222
Airview 203 Customers 50,750 gpd

CONSTRUCTION ITEM QUANTITY UNIT UNIT PRICE EXTENDED PRICE
Install flow equalization storage (20,000 gal) 1 Lump Sum $40,000 $40,000
Influent Pumps from flow eq 1 Lump Sum $15,000 $15,000
Convert existing 6500 gallon FE to aeration 1 Lump Sum $5,000 $5,000
[...]
subdivision, that is also included in this acquisition. However, flow monitoring to confirm available 
capacity and permitting with the Health Department to achieve this connection. 
 
This facility does not have an operating permit.  It also does not have any monitoring or testing limits 
imposed on the facility that need to be reported.  Therefore, this system does not show up in the EPA’s 
Echo website for evaluation.  
 
Improvements:  The perimeter fence needs repair. The lagoon berm is leaking and should be repaired.  
Remove overgrowth from the inside of the lagoon berms.  

 

Case No. 2022-00432
Bluegrass Water's Response to PSC 4-5

Exhibit PSC 4-5(b)
Page 41 of 137



 
 

21 Design Group, Inc. CONFIDENTIAL TO CSWR 
1351 Jefferson St, Suite 301 
Washington, MO 63090 

Civil Engineering 

Surveying & Mapping 

Potable Water 

Wastewater Treatment 

Civil Site Design 

Construction Support 

Transportation 

Wastewater Collection 

Wastewater Collection System Understanding 
The collection system flow gravity feeds to the lagoon from the Carriage Park neighborhood. No other 
information regarding the collection system was provided to the Engineer for review to drafting this 
memo.  We recommend researching the Health Department’s files to see if they have construction plans 
for the collection system. 

 
Improvements Required: Perform smoke testing, evaluate system and create GIS mapping for future 
maintenance needs.  Research Health Department files.  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
   

Lagoon with 
excess vegetation 

Fence Gap 

Lagoon Leak 

Case No. 2022-00432
Bluegrass Water's Response to PSC 4-5

Exhibit PSC 4-5(b)
Page 42 of 137



_____________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________

Civil Engineering Civil Site Design

Land Surveying     Construction Support

Potable Water       GIS Mapping

Wastewater Treatment   Wastewater Collection
_____________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________

Estimate of Construction

Carriage Park WWTF

No Permit for Non-Discharging Lagoon

McCraken County, KY

Project: Construction Cost Estimate for WWTF Improvements

Unit Unit Price Quantity Total Cost

Lump Sum $10,000 1 $10,000

Lump Sum $50,000 1 $50,000

Lump Sum $5,000 1 $5,000

Lump Sum $10,000 1 $10,000

Lump Sum $25,000 1 $25,000

$100,000

Lump Sum $3,500 1 $3,500

Lump Sum $7,500 1 $7,500

Lump Sum $2,500 1 $2,500

Lump Sum $17,500 1 $17,500

$156,000

$50,000

1351 Jefferson Street, Suite 301 Confidential to CSWR  Telephone:     636 432-5029

Washington, Missouri  63090 Email:  mail@21designgroup.net

Repair leaking berm/drain field

Consider budgeting for Lagoon Sludge (Estimated)

Description

Chainlink fence repair

Repair varment damage

Collection System repair for I and I

GIS

Construction Cost Total

Smoke Testing

Surveying

Engineering

Construction Cost Total

New access road

Case No. 2022-00432
Bluegrass Water's Response to PSC 4-5

Exhibit PSC 4-5(b)
Page 43 of 137



 

1351 Jefferson St., Suite 301 
Washington, MO 63090 CONFIDENTIAL TO CSWR 636-432-5029 

Civil Engineering 

Surveying & Mapping 

Potable Water 

Wastewater Treatment 

Civil Site Design 

Construction Support 

Transportation 

Wastewater Collection 

The Delaplain Disposal – Delaplain WWTP KY0079049 
Kentucky 
Engineering Memorandum 
Date: September 11, 2020 
 

Introduction 

The Delaplain wastewater treatment facility is located north of Georgetown, Kentucky approximately 19 
miles north of Lexington, Kentucky. This facility services 290 residences and 33 commercial or industrial 
contributors.  The system operates under Kentucky DEP Permit number KY0079049 and Agency ID 
number 3901. 

Existing Flows and Loadings and Projections 

The existing facility is authorized to treat up to 240,000 gpd.   

According to the permit application submitted by Delaplain Disposal Co., the flow contribution is 55% 
commercial and 45% industrial.  According to data available on EPA’s Echo site and data submitted to 21 
Design Group, Inc. by current ownership, the flows to the facility for 2020 are very roughly 
approximated below: 

 Annual Average Daily Flow – 240,000 – 260,000 gpd 
 Maximum Monthly Average Daily Flow – 360,000 gpd 
 Maximum Weekly Average Daily Flow – 475,000 gpd 
 Maximum Daily Average Daily Flow – 910,000 gpd 
 Peak Hourly Flow – 1,200,000 gpd 

The maximum monthly average daily flow and peak flows are concerning relative to the existing rated 
capacity and plant size.  The plant has a clarifier that is ½-1/3 of the required size at this time.  This is 
consistent with the current ownership’s believe that I&I is a problem and flow equalization would be 
helpful, and it also makes some sense of the excursions in TSS (during wet weather). 

The flow peaking factor for the facility is clearly significant, and because of the significant commercial 
contribution, it’s very likely that there’ significant variability and spikes in BOD, TSS and ammonia 
loadings.  During excursions in the past, BOD levels were significantly higher than TSS levels, indicating 
incomplete treatment.  We know that one of the original 50-hp centrifugal blowers was replaced 
recently (to maintain current capacity rating, not to increase aeration capacity), and it’s likely that this 
improvement was made to address the high BOD events observed.  It is unclear at this time if the 
improvement to blower capacity will meet demands from the flow and loading spikes, but it would seem 
likely that the blower capacity is inadequate based on current vs design flows. 

Case No. 2022-00432
Bluegrass Water's Response to PSC 4-5

Exhibit PSC 4-5(b)
Page 44 of 137



 

1351 Jefferson St., Suite 301 
Washington, MO 63090 CONFIDENTIAL TO CSWR 636-432-5029 

Civil Engineering 

Surveying & Mapping 

Potable Water 

Wastewater Treatment 

Civil Site Design 

Construction Support 

Transportation 

Wastewater Collection 

Based on what we’ve seen and heard to date, the significant industrial contributor has not historically 
become an issue in operation or in permit compliance.  

Based on discussions with current Ownership, the local region is growing rapidly, the area serviced is 
growing, and they anticipate growth in flows and loadings. 

Permit Limitations and Historical Compliance Performance  

The plant is authorized to discharge up to 240,000 gallons per day (gpd) by the KDEP per the operating 
permit.  As discussed above, the facility has discharged flows significantly in excess of this value 
a number of months this year and is likely to exceed this annual flow rate in 2020. 

A summary of the existing permit limits is described below: 

 BOD5 – 10/15 mg/L (Monthly 
average/Maximum Weekly 
Average) 

 TSS – 30/45 mg/L 
 NH3-N – 2/3 mg/L 
 NH3-N – 5/7.5 mg/L 
 E-Coli – 130/240 mpn/100 ml 
 Total Residual Chlorine – 

0.011/0.019 mg/L 
 Total Phosphorus – Report Only 
 Total Nitrogen – Report Only 
 Dissolved Oxygen – No limit 

A review was performed of EPAs Echo 
compliance website which lists 
violations of wastewater treatment 
plants across the country. The Delaplain 
wastewater treatment plant has exceeded permit limitations several times in recent months and years 
for Total Suspended Solids, Ammonia Nitrogen, Total Residual Chlorine, E-Coli, and CBOD5. 

Wastewater Treatment Facility Existing Conditions 

The original facility included the following features: 

 Two influent lines; one comes by gravity from the east side of the facility, and the other enters 
via forcemain from the west side of the facility. 

 Comminutor to grind and remove influent solids 
 Manually cleaned bar screen 
 Aeration tank 
 Two 50 hp centrifugal blowers used to aerate the aeration tank 

Case No. 2022-00432
Bluegrass Water's Response to PSC 4-5

Exhibit PSC 4-5(b)
Page 45 of 137



 

1351 Jefferson St., Suite 301 
Washington, MO 63090 CONFIDENTIAL TO CSWR 636-432-5029 

Civil Engineering 

Surveying & Mapping 

Potable Water 

Wastewater Treatment 

Civil Site Design 

Construction Support 

Transportation 

Wastewater Collection 

 Circular clarifier with scum collection and air lift of scum to digester 
 RAS/WAS box 
 Surge Chamber and transfer pump to convey stored wastewater into the aeration tank 
 Aerobic Digester 
 Chlorine feed point and chlorine contact tanks 
 Dechlorination feed point and dechlorination contact tanks 
 Control panels for various subcomponents in the system including the controls for the clarifier, 

blowers, and surge tank transfer pumps. 
 PD blower that appears to serve the aerobic  

The existing facility has aged, showing the need for fresh coatings, protection from exposed wires, and 
spot welding repairs, but it is in relatively good working order.  

The comminutor is no longer utilized, and the manual bar screen appears to result in overflows 
periodically from the uncleaned bar screen rack. The air pattern in the aeration tank indicates relatively 
turbulent mixing conditions using coarse bubble diffuser design that would likely not be improved 
significantly with diffuser replacement.  It was unclear whether the surge tank is utilized or if the surge 
tank transfer pumps are in working condition.  The existing gaseous chlorine and gaseous sulfur dioxide 
systems were in working condition according to the operators (however the chemical solution feed lines 
were not evident). 

Functionality of the Existing System 

The functionality of the existing plant is similar to other activated sludge systems.  However, this system 
is challenged by: 

 The system is seeing flows (and most likely loadings) significantly in excess of original capacity.  
This results in the need to carry very high mixed liquor concentrations and to maintain a very 
healthy sludge age in a limited range or face challenges during wet weather to retain biomass.  
(Based on effluent results, it appears this is a real problem here). 

 The existing clarifier has a 10’ depth and a 25’ diameter.  Because the 10-State Standards 
require 12’ deep clarifiers, this tank is not acceptable as a secondary clarifier for activated 
sludge systems.  At the maximum 10-State Standards surface overflow rate of 1,000 gpd/sf, the 
25’ diameter clarifier can only handle peak flows up to about 490,000 gpd.  The peak daily flow 
and peak hourly flows to the plant significantly exceed this flow rate at this time, so the clarifier 
is very undersized for use in an activated sludge application. 

 There is only 1-large zone of treatment, and it’s difficult to make system repairs without 
multiple tanks to allow the system to be taken off line. 

 There are no provisions evident for using the surge tank beyond overflowing the bar screen.  It is 
currently not convenient to use the surge tank. 

 There is only 1-operating blower for the aeration tank, and because it’s centrifugal and there’s 
no modulating inlet suction valve or VFD, it’s either on or off.   

Case No. 2022-00432
Bluegrass Water's Response to PSC 4-5

Exhibit PSC 4-5(b)
Page 46 of 137



 

1351 Jefferson St., Suite 301 
Washington, MO 63090 CONFIDENTIAL TO CSWR 636-432-5029 

Civil Engineering 

Surveying & Mapping 

Potable Water 

Wastewater Treatment 

Civil Site Design 

Construction Support 

Transportation 

Wastewater Collection 

 It doesn’t appear to include provisions for decanting supernatant from the digester (which is 
most likely undersized now). 

 The contact time for disinfection appears to be limited.   
 The current ownership believes the previous operator did not perform well; a new, effective 

operator has taken over recently. 
 The use of gaseous chlorine and gaseous sulfur dioxide poses addition risks to operators and the 

neighboring community, and it’s somewhat uncommon to many operators. 
 Currently no remote monitoring is in place at the site. This makes it difficult for the operators to 

know when the facility is failing. Operational monitoring should be completed to monitor the 
quality of effluent, which should then be compared to the operating permit. 

Wastewater Treatment Facility Recommended Improvements 

 Because the facility receives flows and loadings in excess of current capacity (by roughly 40-
50%), we believe there will be a need to upgrade the system BOD, TSS and NH3-N reduction 
capacity.  We also believe the facility faces excessive I&I, so flow equalization and an influent 
pump station will be helpful to reduce demands on the final clarifier. 

 The failure of the original comminutor results in the need to collect significant screenings in 
multiple 5-gallon buckets.  We recommend the addition of a mechanically cleaned screen for 
this application. 

 The improvements proposed to integrate the above two recommendations includes the 
addition of a “roughing” MBBR (targeting 70% BOD reduction in a 40 minute hydraulic retention 
time or 10,000 gallons); the addition of equalization with 4-hours of hydraulic retention time or 
60,000 gallons and an influent pump station with variable frequency drives with an influent flow 
meter; the addition of metal salt addition in the EQ and clarifier to improve solids capture during 
wet weather, and the addition of a tertiary auto-strainer for solids separation downstream of 
the existing clarifier. 

o Note that a variance will be required for acceptance of the secondary clarifier due to the 
10’ deep tank height and the high surface overflow rate.  

o This improvement is expected to reduce peak flows to the clarifier by up to 25% 
o This improvement is expected to reduce the required mixed liquor concentration by as 

much as 70% without requiring modifications to the existing aeration header or blowers. 
o This improvement is expected to minimize solids carry over into the clarifier during peak 

flow events relative to existing conditions. 
 We recommend the addition of current density baffles to the side wall of the clarifier (in 

addition to the above described roughing MBBR and EQ tank improvements) to improve clarifier 
performance and to allow for regulatory acceptance of surface overflow rates in excess of the 
typically allowable surface overflow rates.  The new roughing MBBR could be used in 
conjunction with the use of the new EQ tank for temporary clarification to achieve temporary 
treatment during installation of the current density baffles. 

Case No. 2022-00432
Bluegrass Water's Response to PSC 4-5

Exhibit PSC 4-5(b)
Page 47 of 137



 

1351 Jefferson St., Suite 301 
Washington, MO 63090 CONFIDENTIAL TO CSWR 636-432-5029 

Civil Engineering 

Surveying & Mapping 

Potable Water 

Wastewater Treatment 

Civil Site Design 

Construction Support 

Transportation 

Wastewater Collection 

 The addition of a tertiary automatic straining system will add protection for the system from 
BOD and TSS excursions during wet weather events. 